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Applicant BENNIC COMPONENTS

My bk R SN T R R P DU R 82 SE (T €l 50 FE/NE)
Address 82, HUI FENG XI SI ROAD, HUIZHOU, GUANG DONG PROVIENCE

DA MUK B i B e i Bl FR R R AL IERA
The following sample(s) and sample infor mation was/wer e submitted and identified by/on the
behalf of the client

FE 44 FR I N

Sample Name(s) Please refer to the following page(s).

ER-EEgRE ! 2012.12.20

Sample Recelved Date  Dec. 20, 2012

FE S A H 39 2012.12.20-2012.12.24

Testing Period Dec. 20, 2012 to Dec. 24, 2012

TP EE sk HRAE 25 P 2K, 0 i A2 R i P 14T (P), #%(Cd), 7k(Hg), 7~
B (Cr(V1)), ZIRIBEA(PBBS), %R KMk (PBDES)HEAT I .

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),

Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBS),
Polybrominated Diphenyl Ethers(PBDES) in the submitted sample(s).

OIS0 45 R WS IR
Test Method/Test Result(s) Please refer to the following page(s).
* 5 > C B ,1 0

Vonger
Tested by Reviewed by
ik i 1

2012.12.24

Approved by

Danny Liu
Technical Manager
No. 11033585

RN B I H A B3 A R 2 7] I RAEYNIH T =X 70 K TkE
Centre Testing International (Shenzhen) Co., Ltd. Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China
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=5 No. FEfh 44 % Sample Name(s)
(1) $57%% ALUMINUM CASE
(2 4} LEAD WIRE
©) $845 ALUMINUM FOIL
(4) H i ELECTROLYTE
(5) B EA A HARAR PAPER
(6) ALUMINIUM B2 RUBBER
) ELECTROLYTICCAPACITORS F {45 WHITE INK
(8) A4 H BLACK INK
© PET KB (&5
PET DARK BLUE PLASTIC TUBE
(10) PET M (04545 PET BLACK PLASTIC TUBE
KM% HE Test Method
TR 2
T R 735 : Ji kR
Measured
Tested Item(s) Test Method ) MDL
Equipment(s)
|EC 62321:2008 Ed.1 Sec.8
£ Lead (Pb) |EC 62321:2008 Ed.1 Sec.9 |ICP-OES 2 mg/kg
|EC 62321:2008 Ed.1 Sec.10
|EC 62321:2008 Ed.1 Sec.8
%% Cadmium (Cd) |EC 62321:2008 Ed.1 Sec.9 ICP-OES 2 mg/kg
IEC 62321:2008 Ed.1 Sec.10
7% Mercury (Hg) IEC 62321:2008 Ed.1 Sec.7 ICP-OES 2 mg/kg
|EC 62321:2008 Ed.1 Annex B /
A% Hexavalent Chromium (Cr(V1)) UV-Vis
IEC 62321:2008 Ed.1 Annex C 2 mg/kg
LRI
) ) |EC 62321:2008 Ed.1 Annex A GC-MS 5 mg/kg
Polybrominated Biphenyls (PBBS)
e M
) i |EC 62321:2008 Ed.1 Annex A GC-MS 5 mg/kg
Polybrominated Diphenyl Ethers (PBDES)
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ol 45 B Test Result(s)
WRIR H Tested Item(s) %R Result
1) (2 ©) 4
Ht Lead (Pb) N.D. N.D. N.D. N.D.
%% Cadmium (Cd) N.D. N.D. N.D. N.D.
7K Mercury (Hg) N.D. N.D. N.D. N.D.
N Hexavalent Chromium (Cr(V1)) Negative | Negative | Negative N.D.
WHAIR B Tested 1tem(s) 5% Resilt
® (6) ) (8)
i Lead (Pb) N.D. N.D. N.D. N.D.
% Cadmium (Cd) N.D. N.D. N.D. N.D.
7k Mercury (Hg) N.D. N.D. N.D. N.D.
& Hexavalent Chromium (Cr(V1)) N.D. N.D. N.D. N.D.
WA Tested Item(9 4R Result
9) (10)
Ht Lead (Pb) N.D. N.D.
f% Cadmium (Cd) N.D. N.D.
7K Mercury (Hg) N.D. N.D.
N Hexavalent Chromium (Cr(V1)) N.D. N.D.
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W E Tested Item(s) fi R Rl

@ | & | ® | o
ZIREIK Polybrominated Biphenyls(PBBs)
—RIBEZE Monobromobiphenyl N.D. N.D. N.D. N.D.
" RIBEZE Dibromobiphenyl N.D. N.D. N.D. N.D.
= IRBEZ Tribromobiphenyl N.D. N.D. N.D. N.D.
VYR Tetrabromobiphenyl N.D. N.D. N.D. N.D.
FLIRIBEA Pentabromobiphenyl N.D. N.D. N.D. N.D.
NIRIEZR Hexabromobipheny! N.D. N.D. N.D. N.D.
LIRS Heptabromobiphenyl N.D. N.D. N.D. N.D.
JURIBEA Octabromobiphenyl N.D. N.D. N.D. N.D.
JLIREEZE Nonabromobiphenyl N.D. N.D. N.D. N.D.
+ 2 Decabromobiphenyl N.D. N.D. N.D. N.D.
% R Kk Polybrominated Diphenyl Ether (PBDES)
— R 2K Monobromodipheny! ether N.D. N.D. N.D. N.D.
VR Kk Dibromodiphenyl ether N.D. N.D. N.D. N.D.
=R KT Tribromodiphenyl ether N.D. N.D. N.D. N.D.
PYyR — ZK [k Tetrabromodipheny! ether N.D. N.D. N.D. N.D.
TLIR 2Kk Pentabromodiphenyl ether N.D. N.D. N.D. N.D.
IR K Hexabromodiphenyl ether N.D. N.D. N.D. N.D.
B ¥R 2K Heptabromodipheny! ether N.D. N.D. N.D. N.D.
JUIR - ZKJi Octabromodipheny! ether N.D. N.D. N.D. N.D.
JLVR KM Nonabromodiphenyl ether N.D. N.D. N.D. N.D.
+ — 2K Decabromodiphenyl ether N.D. N.D. N.D. N.D.
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ol 45 B Test Result(s)

WA H Tested Item(s) SR Reul

(8) © | ao
ZIREIK Polybrominated Biphenyls(PBBs)
—RIBEZE Monobromobiphenyl N.D. N.D. N.D.
" RIBEZE Dibromobiphenyl N.D. N.D. N.D.
= IRBEZ Tribromobiphenyl N.D. N.D. N.D.
VYR Tetrabromobiphenyl N.D. N.D. N.D.
FLIRIBEA Pentabromobiphenyl N.D. N.D. N.D.
INIRIEZR Hexabromobiphenyl N.D. N.D. N.D.
LIRS Heptabromobiphenyl N.D. N.D. N.D.
JURIBEA Octabromobiphenyl N.D. N.D. N.D.
FLIRBEZ Nonabromobiphenyl N.D. N.D. N.D.
+ 2 Decabromobiphenyl N.D. N.D. N.D.
% R Kk Polybrominated Diphenyl Ether (PBDES)
— R 2K Monobromodipheny! ether N.D. N.D. N.D.
VR Kk Dibromodiphenyl ether N.D. N.D. N.D.
— R 25 Tribromodipheny! ether N.D. N.D. N.D.
PYyR — ZK [k Tetrabromodipheny! ether N.D. N.D. N.D.
TLIR 2Kk Pentabromodiphenyl ether N.D. N.D. N.D.
IR K Hexabromodiphenyl ether N.D. N.D. N.D.
B ¥R 2K Heptabromodipheny! ether N.D. N.D. N.D.
J\IR 2K Octabromodiphenyl ether N.D. N.D. N.D.
JLVR KM Nonabromodiphenyl ether N.D. N.D. N.D.
¥R — 2Kk Decabromodiphenyl ether N.D. N.D. N.D.

PRRFE /BB A R Tested Sample/Part Description

(1) 4RAf4)E Silver-white metal

(2 Rt E Silvery meta

(3) ARKf0 4@ Silver-gray metal foil
(4) PR Light yellow liquid

(5) KA 4L Beige-white paper

(6) EfaigK Black rubber

(7) KA Gray-whiteink
(8) Htayhas Black ink
HIRI £ Deep blue plastic tube
(10) ¥R Black plastic tube

(9 ik
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HE: RS, 8, K2R ETEEBMR.

Note:

-N.D. = ARArit (NIl fR)

-mg/kg =ppm= H 2 )L

-Negative &7 [H P

BIE=A G NG, HHAR TR 500m? FRIRE i BT AT H A ARV T (175 46 ik
&% /T 0.02mg/kg

The sample had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

-Negative = Absence of Cr(VI1), the detected Cr(VI) concentration in the boiling water
extraction solution is less than 0.02 mg/kg with 50cm? sample surface area used.
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1. %% Lead(Pb), #% Cadmium(Cd)
(1) 1EC 62321:2008 Ed.1 Sec.8

FRELRE 5 TR e s o
Weigh sample and placeitina
microwave digestion vessel

N

S
Test Report

$7 o 120
Page 7 of 12

TS st 7] FERBCHE 1 A Ay v T AR

:'> Add digestion reagent :.> Digest sample in microwave

digestion oven

FH AR 1R
| AWy - 24 S
Dry Ashing/ Residue
] I Alkali Fusion/ R
H1 1CP-OES FBTIKER i Fusion <:
gl Make up with (:: Acid Dissolution Filtration
A”é"yzedfy deionized water
IGEOFS i
Solution
(2) IEC 62321:2008 Ed.1 Sec.9
RS N R ] INTH Ak 71 TH AR
Weigh sample and placeitina >l Add digestion reagent —> Digest the sample
conical flask
FHRAR 6 25118
| AWy - 24 S
Dry Ashing/ Residue
v I Alkali Fusion/ 1LjE
Hl 1ICP-OES FBTIKER usi <:
i Make up with (:: Acid Dissolution Filtration
Alné"gzegfy deionized water
B basli

Solution
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(3) IEC 62321:2008 Ed.1 Sec.10

He 12w
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PR it AR i i s o I R 7] AETJCBE T AR o Vi A
Weigh sample and placeitin a :> Ad et :> Digest sample in microwave
microwave digestion vessel gestion reagent digestion oven
FRACIR A 1R
| AR B |
Dry Ashing/ Residue
I ICP-OES | | o8 7ok Alkali Fusion/ = R
gl Make up with (:: Acid Dissolution Filtration
Analyzed by | e onized water
ICP-OES T
Solution
2. 3k Mercury(Hg)
PR it AUBl Y 2 s o I R 7] FETJCBETH AR o Vi A
Weigh sample and placeitin a :> Add digesi :> Digest sample in microwave
microwave digestion vessel Igestion reagent digestion oven
KA 1R
| AHOTRAL R B |
Dry Ashing/ Residue
T ICP-OES | | o8 7ok Alkali Fusion/ = R
i Make up with (:: Acid Dissolution Filtration
Analyzed by | e onized water
ICP-OES T

Solution
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3. ¥ Hexavalent Chromium (Cr (V1))
(1) |EC 62321:2008 Ed. 1 Annex B

Wy 2 50+ 5em? s RE F k7K A HL L PETFBR LA i
Select atest sample — Extraction with — Filter and remove
measuring about 504 5cm? boiling water the sample
il UV-Vis 53 S T pr
K—] K—] Adjust the pH value
Analyzed by UV-Vis Add test solution of the solution
(2) IEC 62321:2008 Ed. 1 Annex C
PRI 5 T HETE R PN 5l 90-95°C ik 3 /Mt
Weigh le and pl N N ¢ ) oy,
?t%n Za(r:g?]i;ﬂl ap;(ace Add digestion solution Heat at 90-95°C for 3 hours
!
R I A A?%ﬁﬁﬂﬁﬁ KA, ik
: K— just the pH value —— .
Add test solution 3i@he sl ution N Cool and filter
J
A pH E BT KRER FH UV-Vis 207
Adjust the pH value o) Make up with —> g
of the solution deionized water Andlyzed by URN/Is

4. ZRELZ Polybrominated Biphenyls(PBBs),
%2R —ZKR¥ Polybrominated Diphenyl Ether S(PBDES)

PR ST FIATBLIAF AR KA
Weigh sampleand place  —) Extracted with —
itinathimble organic solvent Concentrate the extract
|
] GC-MS 44 PRI A L2 R N
K—] Make up with K—  Transfer theextract into a
Anayzed by GC-MS organic solvent volumetric flask
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Photo(s) of the Finished Product(s)
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¥ B Photo(s) of the sample(s)
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FE 5 B F Photo(s) of the sample(s)
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*** End of Report ***
%{D‘J%ﬁiﬁﬁt{ﬁ}\&%& CHRAE LI TR AR AN G RO Z MEE S T, RZE CTI

Pt ), AFE > B HIAR &
The test report is effective only Wlth both signature and specialized stamp. The result(s) shown in this

report refer only to the sample(s) tested. Without written approva of CTI, this report can’t be

reproduced except in full.



